
Package leaflet: Information for the user 

 

Pamol 500 mg film-coated tablets 

paracetamol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

 

What is in this leaflet  

1. What Pamol is and what it is used for 

2. What you need to know before you take Pamol 

3. How to take Pamol 

4. Possible side effects 

5. How to store Pamol 

6. Contents of the pack and other information 

 

 

1. What Pamol is and what it is used for 

 

Pamol is a medicine with an antipyretic and analgesic effect. Indications of this medicine are 

fever and mild pain. Pamol is an analgesic suitable for alleviating headache, toothache, 

painful menstruation, as well as joint and muscle pain.  

 

If you do not feel better or worse after 3 days, you should contact your doctor. 

 

 

2. What you need to know before you take Pamol 

 

Do not take Pamol 

- if you are allergic to paracetamol or any of the other ingredients of this medicine (listed 

in section 6);  

- if you have liver and/or kidney impairment;  

- if you have been diagnosed with glucose-6-phosphate dehydrogenase deficiency (risk 

of haemolytic anaemia).  

Take with caution under a doctor’s supervision in the case of the following diseases: impaired 

hepatic or renal function, incl. Gilbert’s syndrome. 

 

Warnings and precautions  

Ask your doctor or pharmacist for advice before taking Pamol, if: 

- you have severe renal or hepatic failure, 

- you are malnourished, 

- you drink alcohol on a regular basis. 

 

Do not exceed the prescribed daily dose. Doses higher than the recommended dose may cause 

serious liver damage. 

 

During prolonged use, headaches may occur and should not be treated by increasing the dose. 

Prolonged use of the product, except under medical supervision, may be harmful. 



Concomitant use of other paracetamol containing medicinal products should be avoided to 

prevent overdose. 

 

Other medicines and Pamol 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

Pamol must not be used concomitantly with other analgesic or antipyretic medicines 

containing paracetamol in order to avoid life-threatening poisoning. 

 

Concomitant use of anticonvulsants (e.g. valproic acid, phenobarbital, phenytoin, 

carbamazepine), alcohol, diflunisal, rifampicin or herbal products containing St. John’s wort 

(Hypericum perforatum) with paracetamol may cause liver damage.  

 

Concomitant use of paracetamol with chloramphenicol or propantheline can decrease the 

paracetamol elimination rate from the body, which increases toxicity.  

 

Concomitant treatment with medicines inhibiting blood clotting (e.g. warfarin, coumarins) 

must be carried out under a doctor’s supervision.  

 

The effect of paracetamol may be affected by medicines influencing the stomach emptying 

rate (e.g. metoclopramide, domperidone). 

 

Concomitant use of paracetamol and zidovudine increases the risk of neutropenia (a reduction 

in the amount of certain white blood cells in the blood). 

 

Pamol with alcohol 

In the case of simultaneous consumption of Pamol and alcohol, liver damage can occur even 

in permitted doses. 

 

Pregnancy breast-feeding and fertility 

 If necessary, Pamol can be used during pregnancy. Use the lowest dose that relieves pain 

and/or fever for the shortest time possible. If your pain and / or fever does not go away, or if 

you need to take your medicine more often, contact your doctor. 

 

Paracetamol is excreted in breast milk, but no effects on breast-fed newborns / infants are 

expected when Pamol is used at normal doses. 

 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a 

baby, ask your doctor or pharmacist for advice before taking this medicine. 

 

Driving and using machines  

Pamol has no or negligible influence on the ability to drive and use machines. 

 

 

3. How to take Pamol 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 

 

The recommended dose for adults and adolescents is 1–2 tablets (0.5–1 g) every 4–6 hours as 

required. The maximum daily dose is 4 g. The maximum single dose is 1,000 mg. 

 

 

 



Use in children 

Weight and the most suitable pharmaceutical form should be considered when administering 

the medicine to children. The following information on children’s ages in every weight group 

is indicated for guidance only. 

 

Children and adolescents with a body weight of 43–50 kg (about 12–15 years of age) 

The regular dose as required is 1 tablet (500 mg) every 4 hours up to the maximum daily dose 

of 5 tablets (2.5 g). 

 

Children with a body weight of 34–43 kg (about 11–12 years of age) 

The regular dose as required is 1 tablet (500 mg) every 6 hours up to the maximum daily dose 

of 4 tablets (2 g). 

 

Children with a body weight of 26–34 kg (about 8–11 years of age) 

The regular dose as required is ½ a tablet (250 mg) every 4 hours up to the maximum daily 

dose of 3 tablets (1.5 g). 

 

Pamol 500 mg film-coated tablets are not intended for use in children with a body weight of 

less than 26 kg. 

 

The recommended doses may not be exceeded without a doctor’s prescription. 

 

If you do not feel better or worse after 3 days, you should contact your doctor. 

 

Dosage in the case of renal impairment 

No dosage adjustment is necessary in the case of chronic renal impairment; however, in the 

case of acute renal impairment, the interval between doses should be 8 hours. 

 

The tablet can be divided into equal doses. 

 

The tablets should be swallowed whole; if necessary, the tablets may also be halved, chewed 

or crushed and washed down with a glass of water. 

 

If you feel that the effect of Pamol is too strong or too weak, talk to your doctor or 

pharmacist. 

 

If you take more Pamol than you should 

Paracetamol at a dose of 150 mg/kg or more can cause liver damage. In exceeding the 

recommended doses, a life-threatening poisoning may develop, which is expressed within a 

day from ingesting the medicine. The following symptoms indicate poisoning: loss of 

appetite, nausea, vomiting, and abdominal pain. Symptoms may also be absent. 

 

In the case of an overdose, immediately contact your doctor or the ambulance. Take the pack 

with you to the doctor. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Rare side effects (may affect less than 1 user in 1,000): skin rash (urticaria), liver damage 

(elevated liver enzymes), hypersensitivity. 

 



Very rare side effects (may affect less than 1 user in 10,000): severe hypersensitivity reactions 

(anaphylaxis), difficulty in breathing (bronchospasm), abnormal liver function. 

 

Adverse reactions of unknown frequency (frequency cannot be estimated from the available 

data): hypothermia (especially in patients without fever). 

 

A decrease in blood sugar (hypoglycaemia) and haematological disorders (thrombocytopenia 

or agranulocytosis) and asthma have also been reported in connection with using Pamol. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via 

www.ravimiamet.ee. By reporting side effects you can help provide more information on the 

safety of this medicine. 

 

 

5. How to store Pamol 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the blister. The expiry date 

refers to the last day of that month. 

 

This medicine does not require any special storage conditions. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help protect the 

environment. 

 

 

6. Contents of the pack and other information 

 

What Pamol contains 

- The active substance is paracetamol. One film-coated tablet contains 500 mg of 

paracetamol. 

- The other ingredients are potato starch, hypromellose (E464), magnesium stearate 

(E470b), microcrystalline cellulose (E460), povidone (E1201), propylene glycol and 

talc (E553b). 

 

What Pamol looks like and contents of the pack 

Pamol is a white, oval tablet with a score line on one side and “PAMOL” embossed on the 

other side. 

 

Pamol tablets are packaged in PVC/Al blisters containing 10 tablets. 

The pack contains 10, 20 or 100 film-coated tablets. 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder  

Orifarm Healthcare A/S 

Energivej 15 

5260 Odense S 

Denmark 

info-baltics@orifarm.com 

 

 

http://www.ravimiamet.ee/
mailto:info-baltics@orifarm.com


Manufacturer 

Takeda Pharma AS 

Jaama 55B 

63308 Põlva 

Estonia 

 

Takeda GmbH 

Lehnitzstr.70-98 

16515 Oranienburg 

Germany 

 

This leaflet was last revised in January 2022. 

 


